
1-21

Emergency Products

AeroDynic®

25F



1-22

Common Parts, Lights
A Lamp, 55 W Z8440A265A-01 AR
B Reflector and Gear Assembly Z8559187B AR
C Clip, Socket Z8550133A AR
D Wire Lead, + AR
E Insulator Socket Z8559185A AR
F Socket Assembly AR

Socket Assembly AR
G Screw 4-40 x 1/4 Hex Head AR
H Connector Q.D.  .250 Z224A216A-02 AR
I Wire, Terminated AR
J Wire, Terminated AR
1 Extrusion, Finished 1
2 Screw, 1/4-20, Trs. Hd. Z7000A457-10 4
3 Gasket, Dome Z8542A006A-01 2
4 Gasket, Extrusion End 2
5 Rotating Light Assembly (90, Rot.) AHRK 2
6 Screw, 8-32 x 3/8, Thd. Frm. Hex Wsh. Hd. Z7011A103-06 20
7 Motor & Worm Gear Assembly (90, Rot.) Z8559A055A 2
8 Rotating Light Assembly (175, Fast Rot.) AHRK-F 2
9 Motor & Worm Gear Assembly (175, Fast Rot.) Z8559A055A-01 2
10 Screw, 6-32 x 3/16, Type TT, Hex Wsh. Hd. Z7011A061-03 2
11 Screw, 8-32 x 9/16, Thd. Frm. Hex Wsh. Hd. Z7011A103-09 10
12 Lockwasher #8 Ext. Tooth Z7075A025 1
13 Washer #10 Flat Z7072A020 6
14 Grommet Z8108A014 6
15 Bushing Z8559A088A 6
16 V-Mirror Z8542C407A 6
17 Plate, Center Z8542A389A 1
18 Nameplate, Model 25 12V Series A 1
19 Nameplate, SAE (2) W3 81 1
20 Nameplate, SAE (2) W 82 1
21 Plate, Terminal Block Z8542514A 1
22 Block, Terminal, 9 Positions Z229236A 1
23 Screw, 8-32 x 1/2 Thd. Frm. Phl. Pan Hd. Z7011A062-08 2
24 Cable, Power, 9 Conductor, 180" Lg. Z175A502A 1
25 Clamp, Cable (0.5 I.D.) Z8542A028A-03 1
26 Bushing, Snap Z8470A106 1
27 Label, Warning 1
28 Label, Pat. 1
29 Plug, Hole Z8542A102A 1
30 Wire, Terminated (Red) 25" Lg. 1
31 Wire, Terminated (Red) 13.5" Lg. 2
32 Wire, Terminated (Red) 6" Lg. 1
33 Bulkhead Z8542D011A 1
34 Gasket, Bulkhead Z8542A027A 2
35 Dome, Driver's Side Z8542D168A-SPEC 1
36 Dome, Passenger Side Z8542D168A-SPEC 1
NOTE: Domes (items 35 and 36) are per customer order.

Item
No. Description Part No. Qty.

AeroDynic®

Model 25FPPL 0263 Printed 1999
PARTS LIST

Federal Signal Corporation
2645 Federal Signal Drive
University Park, IL  60466

Printed in U.S.A.

DO NOT ORDER PARTS BY ITEM NUMBER.
Give model, description and part number.
When a part number is not supplied, the part is NOT available.
Refer to PARTS PRICE LIST (Part No. 1001) for prices of parts.


	Exploded View
	Parts List

